
1

6

3

5

8

10

4

11

9

2

7 11

2

1

1

2

6

10

7

5
4

8
2

9

1

3

11

10

4

9

12

8

7 

9
5

5

3

6

10
6

2

1

5

3

8

6

4
6

1

2

9

9
8

12

7

3

2 

109

1 

5

21

22

21

4 

7 

6

3 

13

8 

11 12

14

23

24

13
14

19
1516

1

4

3

2
2

2

1

2

1

2

A

B

C

D

E

F

G

H

I

J

A

Mira 1-2



3 

2 

1 

1

6

3

5

8

10

4

11

9

2

7 11

2

1

1

2

6

10

7

5
4

8
2

9

1

3

11

10

4

9

12

8

7 

9
5

5

3

6

10
6

2

1

5

3

8

6

4
6

1

2

9

9
8

12

7

3

2 

109

1 

5

21

22

21

4 

7 

6

3 

13

8 

11 12

14

23

24

13
14

19
1516

1

4

3

2 2

2

1

2

1

2

A

B

C

D

E

F

G

H

I

J

C

Pos Number Description Qty
1 18013 Ash drawer welded 1
2 10-160 Upright tray 1
3 P-110006 Rope seal 1



5

3

6

4

6

1 

1 

2

3

1

6

3

5

8

10

4

11

9

2

7 11

2

1

1

2

6

10

7

5
4

8
2

9

1

3

11

10

4

9

12

8

7 

9
5

5

3

6

10
6

2

1

5

3

8

6

4
6

1

2

9

9
8

12

7

3

2 

109

1 

5

21

22

21

4 

7 

6

3 

13

8 

11 12

14

23

24

13
14

19
1516

1

4

3

2
2

2

1

2

1

2

A

B

C

D

E

F

G

H

I

J

G

Pos Number Description Qty
1 10-206 Hinge 2
2 5-553 Hinge pin bottom 1
3 B-360510 Button head screw M5 x 10 4
4 5-526 Hinge pin 1
5 0-552 Spring 1
6 B-330504 Socket set screw M5 x 4 DIN913 2



 23

 3

 1

 7
 22

 2
 9

 5

 4 10  6 8

 13

 11

 14

 11  12

 17  20

 15 16

 13 14

 19

 16

 18

 21

1

6

3

5

8

10

4

11

9

2

7 11

2

1

1

2

6

10

7

5
4

8
2

9

1

3

11

10

4

9

12

8

7 

9
5

5

3

6

10
6

2

1

5

3

8

6

4
6

1

2

9

9
8

12

7

3

2 

109

1 

5

21

22

21

4 

7 

6

3 

13

8 

11 12

14

23

24

13
14

19
1516

1

4

3

2 2

2

1

2

1

2

A

B

C

D

E

F

G

H

I

J

H

Pos Number Description Qty
 1 18005 Assembled handle 1
 2 18-0022 Cover to handle 1
 3 B-330504 Socket set screw M5 x 4 DIN913 1
 4 18003 Welded door 1
 5 01-336 Washer for handle 1
 6 18-0043 Close shaft up 1
 7 18-0044 Close shaft down 1
 8 Fje-041108 Disc spring 1
 9 133 Turning bracket for handle. welded 1
 10 5-346 Lock ring 1
 11 P-110006 Seal for glass 2
 12 10-402 Glass front 1
 13 735-224 Glas holder side panel 2
 14 B-2100005 Nut M5 DIN 934 8.8 2
 15 10-412 Back frame casted 1
 16 B-300820 Hex socket countersunk head screw M8x20 DIN 7991 6
 17 10-178 Cover plate back frame 1
 18 B-300508 Hex socket countersunk head screw M5x8 DIN7991 8.8 1
 19 P100014 Rope seal for door 1
 20 B-320520 Socket head cap screw M5 x 20 DIN912 1
 21 B-330412 Socket set screw M4x12 DIN913 H45 3
 22 B-330405 Socket set screw M4 x 5 DIN913 1
 23 B-320512 Socket head cap screw M5 x 8 DIN912 1



2

2

1

2

1

2

1

6

3

5

8

10

4

11

9

2

7 11

2

1

1

2

6

10

7

5
4

8
2

9

1

3

11

10

4

9

12

8

7 

9
5

5

3

6

10
6

2

1

5

3

8

6

4
6

1

2

9

9
8

12

7

3

2 

109

1 

5

21

22

21

4 

7 

6

3 

13

8 

11 12

14

23

24

13
14

19
1516

1

4

3

2
2

2

1

2

1

2

A

B

C

D

E

F

G

H

I

J

J

Pos Number Description Qty
1 540 Bracket welded 2
2 B-360508 Button head screw M5 x 8 4



11

10

4

12

5

5

9
8

3

7

6

9
10

6
2 

13
1

1

6

3

5

8

10

4

11

9

2

7 11

2

1

1

2

6

10

7

5
4

8
2

9

1

3

11

10

4

9

12

8

7 

9
5

5

3

6

10
6

2

1

5

3

8

6

4
6

1

2

9

9
8

12

7

3

2 

109

1 

5

21

22

21

4 

7 

6

3 

13

8 

11 12

14

23

24

13
14

19
1516

1

4

3

2
2

2

1

2

1

2

A

B

C

D

E

F

G

H

I

J

I

Pos Number Description Qty
1 18008 Welded side panels right 1
2 18-0014 Glass to side panels 1
3 P-160325 Seal for glass 1
4 18-0030 Iinner side glass 1
5 18-0045 Glass stop 2
6 735-224 Glas holder side panel 2
7 18-0040 Support to side glass 1
8 18-0028 Support to side glass 1
9 B-360616 Button head screw M6x16 4
10 B-2100005 Nut M5 DIN 934 8.8 2
11 18016 Welded sidepanels left 1
12 18018 Welded top plate 1
13 P-110006 Rope seal ø6 1



 2

 5

 3

 7

 6

 8 10

 4

 9

 11

 1

 10

1

6

3

5

8

10

4

11

9

2

7 11

2

1

1

2

6

10

7

5
4

8
2

9

1

3

11

10

4

9

12

8

7 

9
5

5

3

6

10
6

2

1

5

3

8

6

4
6

1

2

9

9
8

12

7

3

2 

109

1 

5

21

22

21

4 

7 

6

3 

13

8 

11 12

14

23

24

13
14

19
1516

1

4

3

2

2

2

1

2

1

2

A

B

C

D

E

F

G

H

I

J

B

Pos Number Description Qty
 1 10-430 Isolation deflector plate 1
 2 10-416 Isolation back right 1
 3 10-422 Isolation left side 1
 4 10-420 Isolation right side 1
 5 10-426 Isolation under chanal 1
 6 10-434 Isolation under glass 1
 7 10-425 Isolation buttom 1
 8 10-424 Isolation buttom 1
 9 10-432 Isolation under glass 1
 10 10-438 Isolation at door 2
 11 10-428 Isolation front 1



8

56

7

1

9

2

3

10

4

1

6

3

5

8

10

4

11

9

2

7 11

2

1

1

2

6

10

7

5
4

8
2

9

1

3

11

10

4

9

12

8

7 

9
5

5

3

6

10
6

2

1

5

3

8

6

4
6

1

2

9

9
8

12

7

3

2 

109

1 

5

21

22

21

4 

7 

6

3 

13

8 

11 12

14

23

24

13
14

19
1516

1

4

3

2
2

2

1

2

1

2

A

B

C

D

E

F

G

H

I

J

F

Pos Number Description Qty
1 5510 Tube for air damper 1
2 8244 Welded air damper 1
3 18-0046 Damper handle 1
4 B-360512 Buttonhead screw M5 x 12 ISO7380 1
5 B-020006 Plain washer 6 mm DIN9021 1
6 Fje-701322 Spring 1
7 B-010010 Washer 10 mm DIN125A 1
8 B-320520 Socket head cap screw M5 x 20 DIN912 1
9 78-312 Bushing 1
10 B-320512 Socket head cap screw M5 x 8 DIN912 1



1

4

3

2

1

6

3

5

8

10

4

11

9

2

7 11

2

1

1

2

6

10

7

5
4

8
2

9

1

3

11

10

4

9

12

8

7 

9
5

5

3

6

10
6

2

1

5

3

8

6

4
6

1

2

9

9
8

12

7

3

2 

109

1 

5

21

22

21

4 

7 

6

3 

13

8 

11 12

14

23

24

13
14

19
1516

1

4

3

2 2

2

1

2

1

2

A

B

C

D

E

F

G

H

I

J

D

Pos Number Description Qty
1 10-044 Smoke deflector 1
2 5-408 Frame for grate 1
3 5-404 Grate 1
4 10-298 Heat reflector plate 1



2

1

1

6

3

5

8

10

4

11

9

2

7 11

2

1

1

2

6

10

7

5
4

8
2

9

1

3

11

10

4

9

12

8

7 

9
5

5

3

6

10
6

2

1

5

3

8

6

4
6

1

2

9

9
8

12

7

3

2 

109

1 

5

21

22

21

4 

7 

6

3 

13

8 

11 12

14

23

24

13
14

19
1516

1

4

3

2 2

2

1

2

1

2

A

B

C

D

E

F

G

H

I

J

E

Pos Number Description Qty
1 18-0039 Tertiary air passage 1
2 B-360606 Button head screw M6x6 ISO7380 4


